
 
 
 

BASIC DESIGN STUDY REPORT 
ON 

THE BASIC DESIGN STUDY 
ON 

THE PROJECT FOR THE IMPROVEMENT  
OF 

WATER SUPPLY IN DILI AND RURAL DISTRICTS  
IN  

THE DEMOCRATIC REPUBLIC OF TIMOR-LESTE 

 

 

 

 
AUGUST 2003 

 

 

 

 

JAPAN INTERNATIONAL COOPERATION AGENCY 
 

TOKYO ENGINEERING CONSULTANTS CO., LTD. 
IN ASSOCIATION WITH 

PACIFIC CONSULTANTS INTERNATIONAL 







Dili

●

●

● ●

●

T I m o r - L e s t e
Ermera

Same
Ainaro

Maubisse

TRUE
 NORTH

LOCATION MAP

ｱﾀｳﾛ

Timor Sea

Dili

Erumera

Ainaro

Maubisse

Same



 
 

1 

List of Figures & Tables 
List of Tables 
 
Table-2-1-1 Summary of Objective Facilities for Rehabilitation in Each District Town 
Table-2-1-2 Improvement of Service Ratio 
[...]
C=1.0m3 N=2 Tanks 

Mixer for 
Aluminum 
Sulfate 

Propeller size = 250mm single, Shaft Length=1,000mm  P=0.20kW 
No. =2 

Pump for high 
turbidity 

Diaphragm pump C=400mL/min H=20m P=0.043kW No.=2（1 
standby） 

Chemical 
Dosing 
Equipment 

Pump for low 
turbidity 

Diaphragm pump C=400mL/min H=20m P=0.043kW No.=2（1 
standby） 

Tank for 
Hypochlorite  

PCB made, W=1.09m L=1.09m H=1.30m C=1.0m3 No.=2 tanks 

Mixer for 
hypochlorite 

Propeller size=250mm single, Shaft Length=1,000mm  P=0.20kW 
No. =2 

Pump for 
pre-chlorination 

Diaphragm pump  C=150mL/min. H=100.00m P=0.02kW  
No.=3 （1 standby） 

Chlorination 

Pump for 
post-chlorination 

Diaphragm pump  C=100mL/min. H=40m P=0.02kW  
N=3 （1 standby） 

Power Control 
Panel 

1 unit (3 panels) 

Distribution 
Panel 

For office house, generator house, staff house,  3 panels 

Water Level 
Meter 

At Distribution well  1 unit 
At reservoir（existing） 2 units 

Electrical 
Equipment 

Generator Unit Diesel Engine, Package Type, 3 phase 3 wire, 220V, 50Hz, 50KVA, 
No.=1 

   
 



 
 

2 - 25

2) Lahane WTP 

(a) Facility 

The existing raw water mains have two lines; Bemori line (φ150) and Benamouk line 
(φ150), and the two lines are combined into single line (φ200).  After the couple of 
trials for flow measurement and survey, it was revealed that the water loss of the two lines 
is high due to water leakage and many branching pipes and the lines have lost an 
appropriate function to convey raw water to the WTP.  Accordingly, installation of two 
pipelines are required to ensure conveying the designed raw water flow to the plant.  The 
diameters of the new pipelines are the same with that of the existing pipes. 

The existing receiving well was constructed in 1993 to feed coagulants, however the 
existing facility is not designed properly and the size of receiving well is too small for 
performing a good coagulation effect.  Therefore, RC structures new receiving well shall 
be constructed with proper design.  

(b) Building Work 

� Office House （existing rehabilitation） 

The rehabilitation work will be carried out to add a office room and a generator 
house. 

(c ) Mechanical Equipment 

� Water Treatment Plant (Suspended Solid Contact Clarifier: Existing Facility) 

The drive unit of the clarifier has oil leakage and the cooling fan is broken and the 
driving unit shall be replaced.  The steel made equipment in the clarifier has not 
been painted for long time, therefore anti-corrosion painting is required. 

The underdrain nozzles of rapid sand filters are damaged and all the nozzles shall 
be replaced. 

The depth of filter sand layer has reduced.  The sand layer will be removed at the 
time of replacement of the underdrain nozzles.  Due to the difficulties to reuse the 
filter sand, the sand layer shall be replaced by new filter sand.  

Flow control equipment is out of order and new system will be installed. 

The roots blower for air wash has oil leakage and the specification is unknown, 
therefore, the equipment including one(1) standby unit shall be replaced. 

� Chemical Dosing Equipment 

The existing equipment does not match with the design capacity, therefore, new 
equipment will be installed with the following design conditions as well as the 
equipment to be installed at Bemos WTP. 

Design Turbidity Rate 
Max. 200 60 ppm 
Mean. 20 20 ppm 
Min. 5 15 ppm 

   
   



 
 

2 - 26

� Chlorination 

Chlorination equipment is designed based on the following same conditions 
applied for the equipment to be installed at Bemos WTP. 

Design Pre-chlorination Post-chlorination 
Max. 5 ppm 2 ppm 
Min. 2 ppm 1 ppm 

   
(d) Electrical Equipment 

High voltage receiving panels, distribution panel, water level equipment, and generator 
unit are installed under the category of electrical work. 

(e) Equipment Supply 

There is no water analysis equipment at Lahane WTP, a basic standard water analysis set 
is provided as well as the Bemos WTP. 

Table-2-2-2-20  Specifications and Quantity of Lahane WTP Proposed Facilities  

Facility Item Specifications/Quantity 
Raw Water 
Main 

Raw Water Main DIP   φ150 L=6,795m 
    φ200 L= 484m 
  Total      7,279m 

Building 
Facilities 

Office House Rehabilitation, W=7.26m, L=13.16m, A=95.5m2 (Single Story) 

Water 
Treatment 

Receiving Well RC structures, W=2.50m, L=3.95m, Hw=1.50m, C=15.0m3, No.=1 

Suspended Solid 
Contact Clarifier
（existing） 

Drive Unit P=1.5 kW N=1 
Anti-corrosion painting for inner side of the tank : 1 unit 

Rapid Sand Filter
（existing） 

Nozzles ：φ13 mm, for 3 filter basins 
Gravel：use the existing gravel layer 
Filter sand：Depth=600 mm, for 3 filter basins 
Flow Control Unit：for 3 filter basins 
Compressor Unit：Non-oil Type, Air Tank=30 lit., C=45 lit./m, 
P=0.4kW, No.=2 units（1 unit standby） 
Blower for Air wash：C=11m3/min., H=4m, P=15 kW, No.=2 （1 
standby） 
Back Wash Pump：Volute type, C=8.3m3/min., H=15m, P=30 kW, 
No.=2 （1 standby） 

Pump for Internal 
use 

Volute type: C=0.1m3/min., H=15m, P=0.4 kW, No.=2（1 standby） 

Mechanical 
Equipment 

Flow Meter Impeller Type 
For Lahane WTP    Inlet φ200 No.=1, Outlet φ150 No.=1 
For Lahane Reservoir   Outlet φ250 No.=1, Outlet φ150 No.=1 

Tank for 
Aluminum 
Sulfate  

Use Existing One W=1.00m L=1.40m H=1.68m C=2.0m3 No.=2 

Mixer for 
Aluminum 
Sulfate 

Propeller size, 250 mm, single, Shaft Length=1,000 mm, P=0.20kW, 
No.=2 

Pump for high 
turbidity 

Diaphragm pump: C=733m. lit./min., H=100m, P=0.2 kW, No.=2（1 
standby） 

Chemical 
Dosing 
Equipment 

Pump for low 
turbidity 

Diaphragm pump: C=400m. lit./min, H=20m, P=0.043 kW, No.=2（1 
standby） 



 
 

2 - 27

Tank for 
Hypochlorite 

Use the existing tank, W=1.00m, L=1.40m, H=1.00m, C=1.0m3, No.=2

Mixer for 
Hypochlorite 

Propeller size :250 mm, single, Shaft Length=1,000 mm, P=0.2 kW, 
No.=2 

Pump for 
pre-chlorination 

Diaphragm pump: C=400m. lit./min, H=20m, P=0.043 kW, No.=1 

Chlorination 

Pump for 
post-chlorination 

Diaphragm pump: C=110m. lit./min, H=100m, P=0.043 kW, No.=2（1 
standby） 

Receiving Panel 1 panel 
Transformer 3 phase dry system, 150kVA, 20KV/440V, 50Hz, No.=1 
Power Control 
Unit 

N=1 unit （4 panels） 

Distribution 
panel 

For administrative Building, Staff House,  No.=2 panels 

Generator Unit Diesel Engine, Package Type, 3 phase 3 wire, 440V, 50Hz, 150KVA, 
No.=1 

Electrical 
Equipment 

Water Level 
Meter 

AT Receiving Well No.=1 unit 
Clear Water Reservoir （existing） No.=1unit 
For Lahane Reservoir （existing） No.=2 unit 

   
3) Benamouk WTP 

(a) Facility 

The existing site area is fit only for two (2) series of the treatment units with the 
capacity of 600 m3/day in total.  Distribution well is needed to split raw water flow 
equally into the two units.    

An elevated tank is required to store back wash water, water for mixing chemicals and 
water use in the WTP site. 

(b) Building Work 

� Office House 

� Staff House 

Staff house is required for the operation & maintenance staff.  The area is designed at 
50m2（w=5.0m, L=10.0m） in consideration of the following conditions.  

• Existing staff house at Lahane is about 50 m2. 

• The average number of people in a house is 5 people in Dili. 

The structure of the house is RC structures with concrete block wall and steel made roof. 

� Generator Building (existing) 

This house is renovated to have the office, laboratory, and machine rooms. 

� Generator Room (New) 

A new generator room is planned. 

（a） Mechanical Equipment 

� Water Treatment Plant  

The design capacity is 600 m3/day with 2 series.  The design condition of the 
mechanical equipment is same as the Bemos WTP.  



 
 

2 - 28

� Chemical Dosing Equipment (same as Bemos WTP method). 

The existing equipment does not match with the design capacity, therefore, new 
equipment will be installed with the following design conditions as well as the 
equipment to be installed at Bemos WTP. 

Design Turbidity Dosing Rate
Max. 200 60 ppm 
Mean. 20 20 ppm 
Min. 5 15 ppm 

   
� Chlorination 

Chlorination equipment is designed based on the following same conditions 
applied for the equipment of Bemos WTP. 

Design Pre-chlorination Post-chlorination 
Max. 5 ppm 2 ppm 
Min. 2 ppm 1 ppm 

   
(c ) Electrical Equipment 

High voltage receiving panels, distribution panel, water level equipment, and generator 
unit installed under the electrical work.. 

(d) Equipment Supply 

The basic water quality analysis set and jar-tester will be provided. 

Table-2-2-2-21  Specifications and Quantity of Benamuk WTP Proposed Facilities 

Facility Item Specifications/Quantity 
Distribution Well RC W=2.30m L=2.00m Hw=1.00m C=5.0m3 No.=1 WTP 
Elevated Tank RC W=2.50m L=2.50m Hw=1.60m C=10.0m3 No.=1 
Office House 
(existing) 

Rehabilitation W=5.00m L=12.00m A=60.0m2 No.=1（single story） 

Staff House Concrete Block W=3.00m L=4.70m A=14.1m2 No.=1 （Single 
Story） 

Pumping Room Concrete Block W=2.00m L=2.50m A=5.0m2 No.=1 (Single Story) 

Building 
Facility 

Generator House Concrete Block W=2.00m L=2.50m A=5.0.m2 No.=1 (Single Story) 
Mixing Well Steel Made W=0.50m L=0.50m H=1.75m C=0.4m3 No.=2  
Coagulation  Steel Made W＝1.80m L=1.80m Hw=1.75m C=5.0m3 No.=2 
Sedimentation Steel Made, Inclined Plate W=1.80m L=3.80m Hw=1.75m C=11.0m3

No.=2 units 
Rapid Sand Filter Steel Made W=0.60m L=1.66m A=1.0m2 No.=6 unit （1 unit 

standby） Gravel Depth=150 mm, Filter Sand Depth=600 mm 
Rapid Mixing Propeller P=0.1 kW No.=2 
Flocculator P=0.20 kW No.=2 
Sludge Collector P=0.2 kW No.=2×2 series =4 
Pump 0.20m3 H=15m P=1.50 kW No.=2 （1 standby） 

Mechanical 
Equipment 

Flow Meter Impeller type  Inlet  φ100 No.=2 
          Outlet φ150 No.=1 
          Outlet φ100 No.=1 

Tank for 
Aluminum Sulfate 

PCB (Polychlorobiphenyl) made W=0.90m L=0.90m H=1.20m 
C=1.0m3 No.=2 

Chemical 
Dosing 
Equipment Mixer for 

Aluminum Sulfate 
Propeller size = 200 mm, Single, Shaft Length=800 mm, P=0.10 kW, 
No.=2 



 
 

2 - 29

Pump for high 
turbidity 

Diaphragm pump, C=150 m.lit./min., H=70m, P=0.043 kW, No.=2（1 
standby） 

 

Pump for low 
turbidity 

Diaphragm pump  C=100m. lit./min. H=40m P=0.02 kW No.=2 （1 
standby） 

Tank for 
Hypochlorite 

PCB made W=0.85m L=0.85m H=1.15m C=0.8m3 No.=2 

Mixer for 
Hypochlorite 

Propeller size=200 mm single, Shaft Length=800 mm P=0.10 kW 
No.=2 

Pump for 
Pre-chlorination 

Diaphragm pump, C=40m. lit/min., H=40.0m, P=0.02 kW, No.=1 

Chlorination 

Pump for 
Post-chlorination 

Diaphragm pump, C=28 m. lit./min., H=100m, P=0.02 kW, No.=3 （1 
standby） 

Receiving Panel No.=1 panel 
Transformer 3 phase dry system, 30 kVA, 20 kv/220v, 50 Hz, No.=1 
Power Control 
Panel 

No.=1 unit（3 panels） 

Distribution Panel Office Room, Staff House, No.=2 panels 
Water level Meter At distribution Well  No.=1 unit 

At existing reservoir No.= 2 units 

Electrical 
Equipment 

Generator Unit Diesel Engine, Package Type, 3 phase 3 wire, 220V, 50Hz, 37.5 kVA, 
No.=1 

   
4）Dili Distribution Pipes （Zone 1,5,6,7,8） 

The old distribution pipes in the Portuguese time and the pipelines having much water 
leakages shall be replaced.  Also, new distribution pipes will be installed in the non-served 
areas. 

For the material of pipes, Ductile Cast Iron (T type) shall be used for main routes and PVC 
be used for the branch lies.  Instead of concrete thrust block, anchor joint is proposed against 
the thrust force at the bending sections for the purpose to avoid the influence of rainfall and 
faster installation work compared with the concrete thrust blocks.   

Table-2-2-2-22  Specifications and Quantity of Distribution Pipes（Zone 1,5,6,7,8） 

Facility Item Specifications/Quantity 
Distribution 
 

Distribution Pipes PVC 
 φ80   L=2,618m 
φ100  L= 6,841m 

DIP 
 φ150  L=8,415m 
 φ200  L=1,729m 
Total＝    19,603m 

   
5) Equipment Supply 

Table-2-2-2-23 summarize equipment supply list for Dili. 

Table-2-2-2-23  Specifications and Quantity of Dili Equipment Supply 

Item Specifications/Quantity Remarks 
Basic Water Quality 
Analysis Set 

No.=3 sets ・Bemos WTP 
・Lahane WTP 
・Benamaouk WTP 

Jar – Tester No.=1 ・Benamaouk WTP 
Saddle For PVCφ80×φ13,25,50, No.=381 sets For zones 1，5，6，7，8



 
 

2 - 30

Saddle For PVCφ100×φ13,25,50, No.=927 sets For zones 1，5，6，7，8 
Saddle For DIPφ150×φ13,25,50, No.=522 sets For zones 1，5，6，7，8 
Saddle For DIPφ200×φ13,50, No.=168 sets For zones 1，5，6，7，8 
Drill Manual Operation 

For φ13～φ25  No.=8 sets 
For zones 1，5，6，7，8 

Drill Motor Drive 
φ45～φ70用  No.=2 sets 

For zones 1，5，6，7，8 

Spare Bits φ13 N=50 pieces 
φ25 N=2 pieces 
φ25 N=2 pieces 

For zones 1，5，6，7，8 

 
(2) ERMERA 

1) Haturegas Raitara System 

(a) Facility 

The design capacity is determined at 300m3/day.  Intake structure is RC structures 
designed to facilitate easy operation and maintenance. 

The length of raw water main is about 2.5km with 26m difference in elevation.  The 
diameter is φ100mm.  Since the raw water main route is hilly up-down area, steel pipe 
is planned to meet these conditions. 

The capacity of the service reservoir constructed at the site of new treatment plant is 
designed at 100m3, which is equivalent to 8 hours of the plant capacity (300m3/day).  The 
reservoir is RC structures with two chambers for easy maintenance. 

(b) Building Work 

� Office House 

Office house has a room for office & monitoring, chemical dosing room, storage, 
laboratory, and generator room.  The structures and the designing criteria are the 
same conditions with that of Benamouk WTP (RC, Concrete block wall, Steel made 
corrugated sheet roofing). 

� Staff House 

Same as the design of Benamouk WTP（A=50m2）. 

(c ) Mechanical Equipment 

New water treatment plants is a unit type ( capacity : 300m3/day) designed by the same 
conditions with the unit of Benamouk WTP type in Dili（Steel made unit plant）. 

(d) Electrical Equipment 

Distribution panel, water level meter, and generator will be installed. Low voltage 
receiving panel is also planned. 

Table-2-2-2-24  Specifications and Quantity of Haturegas Raitara System Proposed Facilities 

Facility Item Specifications/Quantity 
Intake Weir RC W=4.00m L=7.20m No.=1 Intake 
Sludge Drain RC W=1.00m L=1.85m H=1.00m No.=1 



 
 

2 - 31

Raw Water 
main 

Pipe SP φ100 L=2,524m 

Receiving Well RC W=1.00m L=2.70m Hw=1.00m C=3.0m3 No.=1 WTP 
 Reservoir RC W=8.00m L=5.00m Hw=3.00m C=100.0m3 No.=1（separate 

wall） 
Office House Concrete Block W=5.00m L=10.00m A=50.0m2 No.=1（Single 

Story） 
Building 
Facility 

Staff House Concrete Block W=5.00m L=10.00m A=50.0m2 No.=1（Single 
Story） 

Mixing Well Steel Made W=0.50m L=0.50m H=1.75m C=0.4m3 No.=1 
Coagulation  Steel Made W=1.80m L=1.80m Hw=1.75m C=5.0m3 No.=1 
Sedimentation Steel Made, Inclined Plate W=1.80m L=3.80m Hw=1.75m 

C=11.0m3 No.=1 unit 
Rapid Sand Filter Steel Made W=0.60m L=1.66m A=1.0m2 No.=3 units （1 unit 

standby） Gravel T=150 mm, Filter Sand T=600 mm 
Water Tank Steel Made W=1.80m L=4.20m H=0.70m C=5.0m3 No.=1 
Back Wash Pump C=0.75m3/min. H=10.0m P=2.2 kW No.=3 
Flow Meter Impeller Type  Inlet φ100 No.=1, Outlet φ100 No.=1 
Rapid Mixing P=0.1 kW  N=1 
Flocculator Vertical type, P=0.20 kW No.=2 
Sludge Collector P=0.2 kW No.=2×1 series＝2 

Mechanical 
Equipment 

Pump C=0.1m3/min. H=15m P=0.40 kW No.=2 
Tank for Aluminum 
Sulfate 

PCB Made, W=0.70m L=0.70m H=0.85m C=0.4m3 No.=2 

Mixer for 
Aluminum Sulfate 

P=0.10 kW No.=2 

Pump for high 
turbidity 

Diaphragm pump, C=100 m. lit./min., H=40m, P=0.043 kW, No.=2（1 
standby） 

Chemical 
Dosing 
Equipment 

Pump for low 
turbidity 

Diaphragm pump, C=40 m.lit./min., H=70m, P=0.02 kW, No.=2（1 
standby） 

Tank for 
Hypochlorite 

PCB (Polychlorobiphenyl) made W=0.70m L=0.70m H=0.85m 
C=0.4m3 No.=2 

Mixer for 
Hypochlorite 

P=0.10 kW No.=2 

Pump for 
Pre-chlorination ﾟ 

Diaphragm pump  C=40 m.lit./min. H=70.0m P=0.02 kW No.=1 

Chlorination 

Pump for 
Post-chlorination 

Diaphragm pump C=28 m. lit./min. H=70m P=0.015 kW No.=2 （1 
standby） 

Power Control 
Panel 

No.=1 unit （3 panels） 

Distribution Panel For Office House & Staff House, Closed indoor wall mount type, 
No.=2 panels 

Water Level Meter At  receiving well No.=1 unit 
For existing reservoirs No.=2 units 

Electrical 
Equipment 

Generator Diesel Engine 3 phase 3 wire system 220v 50Hz 50kVA No.=1 
   

2) Motabura System 

(a) Facility 

The existing raw water mains have many visual leakages and the leakages shall be 
repaired. 

 

 



 
 

2 - 32

Table-2-2-2-25  Specifications and Quantity of Motabura System Proposed Facilities 

Facility Item Specifications/Quantity 
Raw Water 
Main 

Pipe Leakage Repair(22 points), φ50 SP No.=19 points, φ80 SP No.=1 point 
φ100 SP No.=2 point 

Chlorination 
Cover 

Wooden made W=2.00m L=2.00m A=4.0m2 No.=1 unit 

Mechanical 
Equipment 

Flow Meter : Impeller Type, φ100 No.=1 
Sluice Valve Inlet  φ100 No.=1 
         Outlet φ100 No.=1 

Motabura 
Reservoir 

Chlorination Mixing Tank for Hypochlorite  200 lit No.=1 unit 
Dosing Tank : PCB made 100 lit. , No.=1 unit 

   
3) Ersoi System 

Table-2-2-2-26  Specifications and Quantity of Ersoi System Proposed Work 

Facility Item Specifications/Quantity 
Chlorinator 
Cover 

Wooden made, W=2.00m, L=2.00m, A=4.0m2, No.=1 

Mechanical 
Equipment 

Flow Meter : Impeller Type, φ80, No.=2 
Sluice Valve: Inlet φ50, No.=3, Outlet φ80, No.=2 

Poetete 
Reservoir 

Chlorination Mixing Tank for Hypochlorite : PCB (Polychlorobiphenyl) 
made, 200 lit., No.=1 
Dosing Tank and Equipment :  
 PCB (Polychlorobiphenyl) made, 100 lit., No.=1 unit 

   
4) Ermera Distribution Pipes 

Distribution pipes laid in Portuguese Time and having leakage will be replaced.  Also, new 
distribution pipes are planned accordingly. 

For the material of pipes, Ductile Cast Iron (T type) shall be used for main routes and PVC 
be used for the branch lines.  Instead of concrete thrust block, anchor joint is proposed against 
the thrust force at the bending sections for the purpose to avoid the influence of rainfall and 
faster installation work compared with the concrete thrust blocks.   

Broken public taps shall be repaired and the public taps shall be installed newly at the poor 
water service area(s).   

Table-2-2-2-27  Specifications and Quantity of Ermera Proposed Distribution 

Facility Item Specifications/Quantity 
Distribution 
main 

Pipe PVC φ80  L= 314m 
DIP  φ80  L= 4,984m 
    φ100 L=  470m, Total=5,768m 

Service Tap Public Tap RC structures W=1.70m, H=1.60m  
No.=17-new, 6-rehabilitation 

   
5) Ermera Equipment Supply 

① Basic Water Quality Analysis Set, same type as that of the Benamauk WTP, Dili 
② Jar –Tester 

 
 



 
 

2 - 33

Table-2-2-2-28  Specifications and Quantity of Ermera Equipment Supply 

Item Quantity Remarks 
Basic Water Quality Analysis Set No.=1 At new WTP 
Jar –Tester No.=1 ditto 

 

(3) Same 

1) Merbati System 

(a) Facility 

Merbati intake water amount decrease in dry season.  A temporary small intake was 
constructed to withdraw water from the stream nearby, however, an adequate water 
amount is not withdrawn from the temporary intake.  Therefore, a new intake for the 
stream shall be constructed based on the appropriate engineering design.  The structure 
shall be RC structures and an infiltration gallery made of perforated pipes shall be installed 
in the riverbed to withdraw enough amount of low turbidity water. 

Total detention time of the water service reservoirs in Same is only two (2) hours and so 
a new RC structures service reservoir with 300m3 storage volume is planned at the 
adjacent area of the existing Merbati service reservoir.   

Table-2-2-2-29  Specifications and Quantity of Merbati System Proposed Facilities 

Facility Item Specifications/Quantity 
Intake Intake Pipe Channel Perforated Concrete Pipe: φ500 No.=1 line 

Sand Pit: RC, W=1.20m, L=1.20m, H=1.40m, No.=1 
Reservoir RC structures, W=8.00m, L=13.00m, Hw=3.00m, C=300m3, No.=1 

(with two chambers) 
Chlorination Cover Concrete Block, W=2.00m, L=2.00m, A=4.0m2, No.=1 
Mechanical 